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Able Eastern Pallet co.,Ltd.

Strongest Test Report

Report No. :

Report Date ;

Test method :

Test Itern Detail

SK-TEST - 001 Testby:  Mr.Grid Date :
Bending test Reviewby: MrSuriya Date :
12/9/2019 Approval by Date:
Product Pinewood (cut tosizel O'ty (Pes) Graph code

Crack (Board Stringer)| 75 x 300 x 15 mm

Pith 15 % 300 % 15 mm

Chipon edge of board| 75 x 300 % 15 mm

Normal 75 % 300% 15 mm 3 B1to B3

300mm

Set ZERD and Test

Dimension =WxLxH

wansszpswini daduas
uillasauTunivindy 100x0.01 = Tmm

12/9/2019

12/9/2019

g
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fest Result

ltem test ;

Qty:

750

250

Pine Wood (cut to size)

3 Samples
B-1
o
- -
2 4 10 14
2 /
2 q & 8 10 12 14

ctien(mm)
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YOUR
EXPECTATION
1S OUR
ATTEMPT

Able Eastern Pallet co.,Ltd.

\\ Tel,Fax 086-1566363
Email : ablepallet@ablepallet.com
@ Website : www.ablepallet.com
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